NEW ISSUE
Book-Entry-Only

Dated: Date of Delivery

Ratings: Moody’s Al
Standard & Poor’s AA+
Fitch AA
CITY OF NORFOLK, VIRGINIA
$58,415,000
Water Revenue Bonds,
Series 2008

Due: November 1, as shown on the inside cover

The City of Norfolk, Virginia prepared this Official Statement to provide information pertaining to its 2008 Bonds.
This cover page presents a summary of selected information for your convenience and does not provide a complete
description of the 2008 Bonds. To make an informed decision regarding the 2008 Bonds, you should read this Official

Statement in its entirety.

Tax Matters

Security

Redemption

Authority for Issuance

Purpose

Interest Payment Dates

Registration

[...]
stations, three reservoirs in western Suffolk and eastern Isle of Wight County known collectively
as the “Western Reservoir System,” five City-owned reservoirs in or near Norfolk called the “In-
Town Reservoirs,” and four groundwater supply wells that discharge into Lake Prince and Lake
Burnt Mills (components of the Western Reservoir System). Virginia Beach also contributes to
the supply through its Stumpy Lake in-town reservoir and pump station that withdraws water
from Lake Gaston.

The City’s two river intakes/pumping stations are on the Nottoway and Blackwater Rivers and
discharge into pipelines terminating at Ennis Pond at the headwaters of Lake Prince in the
Western Reservoir System. Both pumping stations are in satisfactory condition, based on visual
inspection and comments of the operating staff. Water from Lake Gaston also enters the Western
Reservoir System at the same discharge point as the Nottoway and Blackwater discharges. With
the Lake Gaston system on line, the City is responsible for effectively managing the operation of
its two pumping stations and Virginia Beach’s Lake Gaston Pumping Station to control lake
levels in the Western Reservoir System, pursuant to the provisions of the City’s water services
contract with Virginia Beach.

The Western Reservoir System consists of Lake Prince, Lake Burnt Mills, and the Western
Branch Reservoir with capacities of approximately 3.6, 3.2 and 6.4 billion gallons, respectively.
Water from Lake Prince and Lake Burnt Mills overflows their spillways or can be released
directly into the Western Branch Reservoir. Overflow from Western Branch enters the
Nansemond River and flows to the Chesapeake Bay. The dams for these reservoirs are in
adequate condition based on visual inspection. However, each Class I dam requires construction

Water System 30
m } City of Norfolk, Virginia
/'S



of parapet walls on top of the earthen dams to create additional floodwater control volumes, and
their spillways will be modified to comply with current federal and Virginia State dam safety
regulations. At Lake Burnt Mills, the parapet wall and spillway modifications are nearing
completion and modifications to the outlet structure are underway. Spillway and associated dam
rehabilitation are scheduled for completion in FY 2008 for Lake Burnt Mills. At Western Branch,
the design of the proposed modifications are underway to add the desired capability to pass the
probable maximum flood without storm water breaching the dams. Final design, permitting, and
land acquisition is scheduled from FY 2008 through FY 2013, and construction of the facility
improvements and emergency spillway is scheduled for FY 2014.

Water quality at Lake Prince and Western Branch is enhanced by an aeration system. The
aeration system maintains oxygen concentrations at the bottom of the reservoir preventing the
release of iron and manganese from lake bottom sediments. Lake aeration helps to reduce
disinfection by-product formation at the treatment plant by avoiding the need to pre-chlorinate
the water for iron and manganese control. The lake aeration system results in reduced chemical
costs of water treatment since pre-chlorination is avoided. The components of the aeration
system are in good condition, based on visual inspection, and are scheduled for periodic
rehabilitation in FY 2010 and for approximately 10 years thereafter.

The City’s four deep groundwater supply wells were constructed in response to the 1965-66
drought and have a permitted capacity of approximately 16 mgd. These wells are typically used
only during periods of reduced supply and are in relatively good condition, based on visual
inspection. At the time of the site visits the annual maintenance was being performed. Wells 1, 2,
and 4 discharge into Lake Prince and Well 3 discharges into Lake Burnt Mills. The City plans to
add sulfuric acid feed at Wells 1, 2, and 4 to control the alkalinity of the groundwater making the
raw water more compatible with the surface water treatment processes.

The City’s raw water storage system also includes the In-Town Reservoirs, consisting of Lake
Lawson, Lake Smith, Lake Wright, Lake Whitehurst and the Little Creek Reservoir. Virginia
Beach also owns and operates Stumpy Lake that contributes to the storage volume. The total
storage capacity of these six In-Town Reservoirs is approximately 2.3 billion gallons. Canals
connect the remaining In-Town Lakes allowing water to flow by gravity to an intake and
pumping station at the Moores Bridges WTP. In-Town Reservoirs’ raw water is presently used
in combination with the Western Reservoir System raw water to meet water demands placed on
the System. The City has made significant dam, spillway, and dredging improvements to the In-
Town Reservoirs, resulting in adequate conditions for these facilities, based on visual
inspections. The interconnecting culvert under Azalea Garden Road is scheduled for
improvement in FY 2008.

The collective reservoir systems are under the supervision of the Department’s Division of
Water Quality for environmental control. This group oversees the enforcement of ordinances,
rules and regulations governing the lakes, such as building setbacks on adjacent private property,
storm water drainage into lakes, and recreational use of lakes.

Water System 31
m } City of Norfolk, Virginia
/'S



Raw Water Pumping and Transmission

Raw water from the Nottoway River is conveyed through its pumping station and delivered via
20 miles of 42-inch transmission main. Raw water from the Blackwater River is conveyed
through its pumping station and delivered via 10 miles of 42-inch transmission main. Both
pipelines discharge into an open-channel system at the source for the Western Reservoir System.
Facility improvements for protection from flooding at the two river pumping stations are
scheduled for FY 2008. The operations staff report that the transmission mains are in adequate
condition.

Raw water from the Western Reservoirs is pumped via the Western Branch Pumping Station
through separate mains serving the Moores Bridges WTP and the 37" Street WTP. In addition,
water from Lake Prince is pumped via the Lake Prince Pumping Station serving the Moores
Bridges WTP. A new Western Branch Pumping Station was recently constructed, with an
installed pumping capacity of 112 mgd (and a facility design capacity of 152 mgd). The new
Western Branch Pumping Station, which was constructed above the flood plain, replaces an old
flood-prone, 60 mgd pumping station that has been demolished. The combination of the Western
Branch and Lake Prince Pumping Stations is able to deliver raw water at maximum day demands
to meet the design capacity at both the Moores Bridges and 37" Street WTPs. There is also a
separate water main from the Lake Prince Pumping Station for the sale of raw water to
Portsmouth by transmission to the Portsmouth Lakes in Suffolk.

The Western Branch Pumping Station serves the 37" Street WTP via a 39-mile long pair of 36-
inch transmission mains (Lines 1 & 2), with a reported capacity of 29.4 mgd. These mains are in
need of repair and replacement along areas of continued leakage and where recent analysis
indicates that the pipe pressure class rating is insufficient to meet pumping pressures. The City
has established a repair schedule that will replace critical sections of main totaling about 25% of
the paired mains overall length over the next 30 years, to provide for continued reliable raw
water supply operations. Replacement will be relatively expensive as portions of the pipeline to
be replaced are structurally elevated or in environmental sensitive areas, such as waterways or
protected wetlands.

Raw water serving the Moores Bridges WTP is delivered via a 30-mile pair of 48-inch
transmission mains (Lines 3 & 4), with a reported capacity of 109 mgd when operated
separately. These mains are relatively new and are reported by operations staff to be in good
condition. The water flow rate in these mains may be increased, when needed, by two
Simonsdale Booster Pumping Stations, No. 1 and No. 2. In an emergency, water being
transported to the Moores Bridges WTP may be diverted around Pumping Station No. 1 to the
37th Street WTP through an interconnecting main between Lines 3 & 4 and Lines 1 & 2. Recent
improvements to Pumping Station No. 1 include pump replacement and upgrades to the control
and ventilation systems. Pumping Station No. 2 is eight years old. Both Simonsdale pumping
stations are in good condition, based on visual inspections.

Water System 32
m } City of Norfolk, Virginia
/'S



Water Treatment Facilities
Moores Bridges Water Treatment Plant (WTP)

The first plant at the Moores Bridges WTP location was constructed in the late 1890s. Additions
and improvements have been made to the plant over the years resulting in a current hydraulic
capacity of 108 mgd. The plant receives water directly from the In-Town Reservoirs through an
on-site intake structure and pumping station on Lake Wright, and from the Western Reservoir
System through two parallel 48-inch pipelines (Lines 3 & 4). Moores Bridges WTP is a
conventional water treatment plant incorporating chemical addition and rapid mixing,
flocculation, coagulation and sedimentation, rapid-sand filtration, and disinfection. The plant
produces high quality, finished water in compliance with the Safe Drinking Water Act standards.

The Moores Bridges WTP capacity was expanded by 30 mgd in 1998, allowing the City to meet
obligations under the Services Contract to supply treated water to Virginia Beach. The WTP
expansion included a new High Service Pumping Station, replacement of filter media, and new
plate settlers in the sedimentation basins, and also included the installation and testing of a new
central preventive maintenance computer system that integrates facilities throughout the Division
of Water Production. Other recent modifications included the conversion of primary disinfection
from chlorine gas to sodium hypochlorite and the formation of chloramines (by addition of
ammonia), along with the elimination of pre-chlorination. These steps have greatly reduced the
potential formation of regulated disinfection by-products. Installation of five emergency standby
generators along with two separate Virginia Power connections provide adequate primary and
emergency back-up power to support the plant during power interruptions.

The plant’s solids handling facilities consists of chemical conditioning, sludge gravity thickening
and sludge dewatering with two plate and frame presses. The City has a contract with the
Southeastern Public Service Authority (SPSA) specifying that dewatered cake solids may be
transported by SPSA to its landfills. The City intends to convert the existing dewatering devices
to centrifuges in FY 2009.

Overall, the Moores Bridges WTP is in good operating condition, based on reports of the operations
staff and visual inspections. The City's treated water meets current water quality standards and is
tested in accordance with regulatory requirements at the plant's laboratory or by an outside
certified laboratory. The plant meets all current regulatory requirements. All equipment and
structures are regularly inspected and well maintained.

37th Street WTP

The 37th Street WTP was initially placed into service in 1922, and was extensively renovated and
expanded in 1942. The plant has a rated treatment capacity of 28 mgd. Raw water is supplied to
the plant by two 36-inch pipelines from the Western Reservoir System. The plant is operated at a

relatively constant production rate and provides an excellent quality of water.

The 37th Street WTP has a conventional water treatment process consisting of chemical addition
and rapid mixing, flocculation, coagulation and sedimentation, rapid-sand filtration, and

Water System 33
m } City of Norfolk, Virginia
/'S




disinfection. Recent renovations to the flocculation and sedimentation basins include concrete
repairs to the tankage and new flocculation and sludge collection equipment. Like the Moores
Bridges WTP, the 37" Street facility has eliminated the use of free chlorine as the primary
disinfectant and now utilizes chloramines. This change required the construction of sodium
hypochlorite and ammonia storage and feed systems. In 2003, the improvements included a new
chemical feed building, new control room, electrical system upgrades and a new emergency
generator.

The facility also includes a sludge handling unit consisting of sludge receiving basins and
transfer pumps, a polymer conditioning system, three rotary drum sludge thickeners, and a
filtrate treatment system. The thickened solids are pumped through dedicated pipelines directly
to the Virginia Initiative Plant, a nearby wastewater treatment facility owned and operated by the
Hampton Roads Sanitation District (HRSD), for co-disposal with the wastewater treatment plant
sludge. The filtrate from the WTP sludge thickening process is treated by flocculation and
sedimentation and discharged to the HRSD sanitary sewer system for treatment in the HRSD
liquid stream.

Based on reports of the operations staff and visual inspections, the 37th Street WTP is in adequate
operating condition. It produces an excellent quality of finished water. Its filters are adequate,
settling tanks are good, and high service pumping is adequate. Due to the original design, the
finished water clearwells lie below the sedimentation basins, which is not an acceptable practice
by today’s State Department of Health design standards. The clearwells are regularly checked
and maintained to ensure integrity. The City has made the State Department of Health aware of
this ‘as constructed’ condition. The City intends to remedy this situation in conjunction with
future major improvements to this facility scheduled after FY 2014.

All current water quality standards are being met. Water samples are frequently tested in the on-
site operator’s laboratory or at the Moores Bridges laboratory and records are well kept.
Quarterly testing for compliance for infrequently tested constituents is performed by outsourced
certified laboratories for cost efficiency. Phased improvements of the 37th Street WTP are
scheduled for FY 2008 through FY 2010 and then extending into the subsequent five year period
of FY 2014 through FY 2018. These future improvements will essentially rehabilitate the
existing 28 mgd capacity with new technology and address reconfiguration of the finished water
clearwells.

Finished Water Storage and Distribution

In FY 2007, peak day water demand was 83.64 mgd, while average day totaled 66.65 mgd.
To serve this demand, the City owns and operates two ground storage tanks with booster
pumping stations, two elevated water storage tanks, and approximately 800 miles of water
pipelines. There are also approximately 16,200 water valves and 4,100 hydrants on the
distribution system.

Finished water storage is comprised of both on-site storage at the water treatment plants
and storage located within the distribution system. The distribution system's storage tanks

Water System 34
m } City of Norfolk, Virginia
/'S



and associated pumping stations are in good condition based on reports of the operations staff
and visual inspections. A summary of the storage capacity is outlined in Table 12.

Table 12
City of Norfolk, Virginia

Water System
Summary of Finished Water Storage

Location Capacity

Moores Bridges WTP

4 Ground Storage Tanks 24.0 MG

Clearwell System 2.3 MG
37" Street WTP

1 Ground Storage Tank 4.0 MG

Clearwell System 6.0 MG
Distribution System Tanks

Little Creek Ground Storage Tank and Pumping Station 5.0 MG

Chesterfield Heights Ground Storage Tank and Pumping Station 3.0 MG

Ocean View Elevated Storage Tank 1.0 MG

Berkley Elevated Storage Tank 1.0 MG

Pipelines within the distribution system range in size from 2 to 60 inches in diameter and
are comprised mainly of cast iron pipe and ductile iron pipe, with lesser inventories of PVC